1 Parts List for EB-270DSV (B065) 25/5/2012

PART LiST
ng‘t Bescription Size No. | Q'ty !:Ie;.t Description Size No. | Q'ty
1| Base (Bottom Plate) B 1 1631 |SetScrew wexaz 1
2 Base {Left_}_?:'a':‘t} jﬂ_r """""""" F_ 1 a4 Hex. Socifel EH@%@.‘:{._.,,H;W M“JOXSJ 1 1
2 N ' ' g 84-1 1 8pring Waws‘:i;grm
B':se;m{vﬁtght Part} 1 ]85 Shafthet
Baéwe”(ﬂi:ront Part) 1 |851 | Oil Seal ' - 1
41| Hex. Cap Boft o IMBXIB 2 |esa_|oisk 1
5 {Hex. Cap Bolt [ mizxao 2|65 | Spring Washer L 4
5 Net NIE 2 |655 |Hex. SocketCap Screw | MoX35 4
8 Hex_?ap Bolt o _._ MEX15 6 554 Shaft ' B e
81 | Flat Washer _ Tims 8 168 | Swivel Arm R 1
9 Plate T I 1 658-1 i Hex. Cap Boll """""" M10X35 1
10 [Hex SockelCap Screw  |M5X8 | 4 [e0  Tscale ]
N [CovlantTank [T 170 |Rivet o daam ] 3
MBX15 2 _.n R ) [ R N
1 172 Hollow Pin (595 1
| Hex. Cap Bolt 2 |73 o 1
15 T'mk Cover _ ) B i 74 BLzs}ung 1
1 IFiter ] A 5 iBacket 1
TR — 1 T waser B T
18 jHex Sscket-ﬂé;—l’p' “S'E'!"ew B MEX 15 o 2 7 Hewx. Socg‘@}n(}a) Screw ) MSXZ} """"" 2
181 | FlatWasher TTKI3X2 2 18 Nat 1
22 |HoseClamp 1|79 lamNat (M35 L
23 |Hose ' 5/16"X2350m 1 _85 '''''''' Star Washer (@35 B
2341 Hose 1"X45cm ”_“{ wwwww b1 Anti-Dust Cover ) m & 85 {32007RV} 2
24 _{ Coolant apd Chip Tra; _____________________ ) 7 22 B Batll Beann_(l_ o o 320067 P
24-1 | Block Plate | 1 (s shatt - 1
25 | Mounting Bracket ' ~ 28 lHex.CapBok M10X45 1
26 | Spring Washer _ 10 T M 2
27 [Hex. Socket Cap Screw M10X20 4 188A | Pointer T 1
28 |FlatWasher M10 |2 187 Hex. SocketCap Screw MEXE 1
120 | Hex. Cap Bolt MIOX20 | 4 \ 1
30 iHex.CapBolt M12X40 2 5 6X20 2
31 [Nt i 2 MBX10 1
39 | Track I 1 MBX35 3
40 1Hex. Socket Cap Screw MBX35 ' fMe 3
I TR — o : e
41 | Set Sorew - MMM_ MBX12 4 Je21 {SetScrew  mexiz | 1
zi?z Flat Washer B ' i ]
4ﬂ3 Handle S R%é)(% ________ 1 a5 Bar- Sfop ~ " i
44 |Roflerstand i U4 e fHande i
45 |Hex. CapBolt M12X25 2 lor lscae B ] i
46 |SpringWasher  Imiz 2 les  |Rivet T amim 3
T T e IR R T T ——— 1
a7 TRoller T 11100 |Hex. Sucket Cap Screw Mexe 1o |
48 |Ball Beating ) 6004 77# 2 1102 |NoBurdaw |+ L
481 | C-Ring s 2 1103 |Hex. Socket Cap Screw MBX20 2
28 |Rober Shatt S B 11104 | Counter Vise Jaw 1
I Hex, Sorket Cap Screw MioX2s 7 105 | Hex. Socket Caw;; Screw GMBX20 2
61 Handle 1 106 vise Jaw I i_
62 iNut M2 1107 | Flat Hoad M Mex15 I
63 %_f)(__‘,_}f_i_f} 1 1 {65 Vise T L i




Parts List for EB-270DSV (B065) 25/5/2012
PART LIST |
Part Description Size No. | Q'ty Part Description Size No
No. No.
109 Dovetali P late - 1 li4s ' Cove? IIII
10| Nut M5 3 4o | supporting Bracket L
T | Set Screw ) M6X25 3 jt4ed |Shat
a7 Key EX5X20 1 |i50 [setScrew _ MEX12
115 | Spring Washer Tme 411501 | Hex. Socket Gap Screw MBX25
116 | Hex. Sockel Cap Screw T lmex2s 4 {1502 | Spring Washer M8
17 |Hand Wheel o - R R Reduction Unit
171 | Spiing  Washer i M6 BE 1611 | Vent Screw
172 |Hex, Socket Cap Screw MEX25 1 [152 {Key 8X8X30
173 | Bushing 1 {153 |Hex. Cap Bott MEX30
118 | Set Screw MBX10 1 Js31 Spring'\.l’\fasher M8
- s 154V | DC Motor - f __________________
20 vise Seat 1155 | Key ~exzxas
P - o 186 iHex, Socket Cap Screw M?_QE(?_’ ______
] o T B 185-1 { Spring Washer - #10
122 |Vvise Setling Plate i R i 1934 Saw Arm ' 1
123 | Hex. Socket Gap Screw MIOX35 2 1931 [Set Sorew MBX30 i 2
124 |Selting Washer } _ 1 [194 | Hex. Socket Cap Screw KTOX30 4
125 Setﬁnqucrew O 1 ]194-1 | Spring Washer M10 4
126 | Setting Boit T 1 [i95 |LimitSwieh . !
27 Handle 1 (185 SwitchPin B o
128 | Sefling Plate 1 196 Hex SO(‘ket Cdp Scre;-w MAX35 2
e Bushing 11187 ng Socket C‘lp'?f_cré".v M10X35 4
130 | Hex. Socket Cap Screw MBX20 2 |1g71 | Spring waswﬁu_ ~ |0 .
130-1 | Spring Washer_ Mg 2 |98 |PipeFitng Seat i o
1131 | Electric Box Hotder ' 1 {199 |Hex, Socket Cap Screw | M6X30 EN
132 Sprin‘gh;"\z‘\fasher _ M5 ~ 4 12069 | Coolant Switch i
1133 | Hex, Socket Cap Screw MBX20 4 |201 |Hose Clamp Lot
135 | Hex. Socket Cap Screw M10X36 2 |203 |Pipe Fitling . APX5/16 | 2
136 SDI’ERJ Washer M0 2 1204 |Hose o 5/16”7X40cm 1.
[1ar SupporF{ dddddd 1 205 [ Hose ) ) 5A6"Xe0cm | 1
137-1 Hex. Socket C'_;_;Screw MEXE 4 208 Drive Flywi}eel B i
138 Cantrol Box Pariel 1|27 |Washer 1
1364 |Emergency Switch j B i EZN SDFII;E'Q—\‘;\;?;‘;WF _____ L 1
138-2 | Blade Speed Knob m_”i 208? Hex. Cap Boit ,- M10X25 1.
1128.3 Manuat / Aulo Selector B _P_ 1 2007 | Idie Flywheel Shatt - 1
138-4 | Start Button T 210 |Roller BearingF 32006 2
138.5 Main Connect Switch 1 |211 |IdleFlywhee i
1366 Operatmq indicator Light 1 |22 |Strwasher d@so L3
138-7 1 Power indicator L:gln{lt- 1 212-1 | Anti-dust Cover @3 0%?000,\\4') 2
138-8 | Round Head Screw M5X10 6 |23 JamNut M30.
139 | Control Box Bottom Part } i 214 1Ol Intet 116
140 | Control Box Boltom Plat | B 245 Saw Blade
7401 | Round Head Screw MEX10 | 4 |216  |Blade Caver
141 Transformer i 1 217 . 1 Pilum Screw TMBX10
142 'E(;mroi Clreult Fuses iA 2 219 Round Head ocrbw
Power in Fuses 10A 2. 1220 1Nt N _
Magnehc Connect;::r B T {22041 | Spring Washer
Contacts 1 1 j222 JfHandle
PC Board 1 [223 [Handle Wheel " R 1
Hex. Socket Cap Screw MEX8 | 4 {2231 [Thrust Bearing |s1103 L

940408



Parts List for EB-270DSV (B065)

25/5/2012
PART LIST o o
i;art Description Size No, | Q'ty Part Description Size No, | Q'ty
o, No.
223-2 | Blade Tension Gauge 1 280 (1 Brush 1
H.?E;% Flate i 281 Brush Clamp 1
224 | Special Spring Washer 10 |282  {Set Screw BSXS ]
225 | Tension Shaft 1 283 | Set Bushing 1
229 | Plate 1Tt |28 [Hex. Cap Screw WBX12 2
230 {Hex. Socket Cap Bolt MBX12 2 285 | Flat Washer 14X13X2 2
231 Limit Switch 1 286 | Lead Screw 1
232 |Hex. Secket Cap Bolt 84X25 2 |285-1 {Spring 1
1239 Mt M1G 1 287 Setting Seat l
240A | Slide Bracket 1 288 Lead Screw Seat T
240A-11 Spring Washer o 3 289 Bearing Bushing 1 1
240A-2 | Hex. Socket Cap Screw M10X45 3 2831 | Ball Bearing 50014 1
240A-3} Set Screw M1OX25 1 2802 | Nut M20 1
244 | Cover Plate 1 281 Trigger Switch 4
245 [ Hex. Socket Cap Screw MBXB 2 |202  [Pipe 1]
246 | Gib 2 1292-1 [Nut M1E 1
247 1 Spring Washer M8 6 293 Nut ng i
248 | Hex. Socket Cap Screw MEX20 6 1204 | Spring Hook 1]
738 | Blade Guide Movable Rod 1 |295 |Spring i
12491 | Hex. Socket Cap Screw MEXS 1 206 | Spring Seat 1
250 | Sel Screw MBX12 4 287 | Spring Bushing 1T
LY Hex. Socket Cap Screw MBX20 2 208 C-Ring S-12 4
: 252 Setling Bracket 1 2g8-1 | Fial Washer 2
253 |Hex. Socket Cap Screw M12X50 1 299 | Shaft 1
254 Handle i 300 Pin 1
256 | Guide Bracket 1 301 Hollowe Pin #2.5X18 1]
257 PNozzle 1 302 | Spring i
258  {hNul Hig 1 303 Fork i
|29 |Set Screw W10X35 R EYRR L M10 1
260 | Hex. Socket Cap Scraw MBX8 1 305 | Adjusting Bracket 1
- 1261 | Blade Guard i [208  |Shaft 1
262 | Set Screw MEX12 2 207 |Knob 1
263 Mut B 2 307-1 | Bushing 1
284 1Centric Shafl 2 1308 1Shaft 1
265 | Ball Bearing #0822 8 1309 [Am _#1__;
265-1 | Ball Bearing #608Z7 2 |310 [|G-Ring 5-12 2
266 {E-Ring a7 g8 {311 | Hex Socket Cap Screw MI0XZ0 1
267 Blade Guide 2 312 | Spring Washer M10 o
266 |Hex, Sogket Cap Screw MBXZEH 2 1313 jPost 1
259 | Eccentric Shaft 2 |314 | Sel Screw . M10X16 3
270 1 Hex Socket Cap Screw MEXS 2 1316 | Hydraulic Cylinder Post ' 1
271 | Blade Guard 1 V316 | Spring Washer M8 4
272 | Guide Bracket i 317 | Hex. Socket Cap Screw MBX25 4
272-1 1 Hex. Socket Cap Screw MEX12 2 318 | Hex. Socket Cap Screw MAX25 2 ]
273 | Pipe Fitling i 319 | Limit Switch i
274 | Blade Guide 2 1320 | SetScrew MEX12 i
575 | Ball Bearing Bracket i 1321 | Setting Plate 1
276 | Set Screw piBX12 4 1322 |Hydraulic Cylinder 1]
277 Hex. Socket Cap Screw MADX20 2 323 | Hex, Socket Cap Scraw M10X40 T
279 | Hex. Socket Cap Screw MEX20 2 1324 |Nut MO N

440408



Parts List for EB-270DSV (B065)

25/5/2012




25/5/2012

-270DSV (B065)

Parts List for EB




Parts List for EB-270DSV (B065)

25/5/2012




25/5/2012

Parts List for EB-270DSV (B065)

(7)o

8y

(8)892
(2)292

__._
b

(3947






